
   
 

   

         

 

 

 

HULL WATER 
POLLUTION 
CONTROL 
FACILITY 
 
 

April 2020 
 
 
MONTHLY 
OPERATING 
REPORT 

 

 

 

 

 

NPDES NO. MA0101231 

 

 

woodardcurran.com 

 
COMMITMENT & INTEGRITY DRIVE RESULTS 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 1 April 2020 
 
 

Table of Contents    
1 Executive Summary .......................................................................................................................... 2 

2 Flows and Loadings .......................................................................................................................... 3 

2.1 Average Effluent Monthly Flows – Two Year Comparison ......................................................... 4 

2.2 Monthly Summary of Rainfall and the Influence on Effluent Flows ............................................ 5 

3 Compliance ....................................................................................................................................... 7 

4 Key Performance Indicators ............................................................................................................ 11 

4.1 Water Quality – April 2020 ...................................................................................................... 11 

5 Odor Control ................................................................................................................................... 14 

6 Maintenance Summary ................................................................................................................... 15 

6.1 Tasks Completed this Month ................................................................................................... 15 

6.2 Asset Management Accounts .................................................................................................. 19 

8 Staff Development ......................................................................................................................... 21 

9 Collection System ........................................................................................................................... 22 

9.1 Wet Well Cleaning ................................................................................................................... 22 

9.2 Collection System Maintenance .............................................................................................. 22 

10 Project Management & Administration ...................................................................................... 24 

10.1 On-Going Projects and Support Items ..................................................................................... 24 

 

 

   

Cover pictures:   

[top] Aerial photo of Hull [off internet - images of Hull] 

[bottom] Dave Wilson – O&M Tech 2 was featured in W&C O&M Spotlight Feature 4/28/20 

    



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 2 April 2020 
 
 

1 EXECUTIVE SUMMARY 
This Monthly Operating Report provides a summary of the pertinent information and 

activities that occurred at Hull WPCF during the month of April 2020.  

• No lost-time incidents for the month of April. 

• Covid-19 Safety planning and operating with a separated/reduced staff scheduling plan.  Most 

scheduled projects were implemented, following Town, State and Company mandated safety 

protocols due to the Covid-19 Emergency. 

• There were 144 effluent samples taken in the month of April. Please see page (8) for details.  There 

were no permit violations. 

• The average daily flow for the month was 2.23 MGD.  A total of 7.32 inches of rainfall was recorded.  

There were several rain events that occurred during the month that caused for the higher flows to 

the facility. Facility readiness plans reviewed due to rainy and windy weather conditions.  The facility 

was staffed 4/13-14 for 10+ additional hours during the Town-wide power loss. 

• The plant and collection system odors continued to be very low [expected for this time of year]. The 

Bioxide system was not in service. 2020 planning continued with Evoqua.  Some bioxide product 

was delivered and working to schedule the upgraded Vapor-Link system controls, remote data 

monitoring and adjustments for the chemical feed system. 

• The 05M Asset Management Accounts checkbook summary and the updated planned expenses 

sheets are attached [updated 5/26/20].    Nearing the close out of the year 5 accounts. 

• The W&C SCADA Group installed the new PLC and controls for the aeration blower operation. 

• There were 2 grinder pump call outs during the month of April [two pumps were replaced].  

• W&C O&M continued as normal and continued to increase their work load in April assisting on many 

Engineering projects including: Facility Planning Report Reviews, SSES yard piping, headworks and 

PS Structural, Gunrock/Atlantic Ave and the extension of the Interceptor lining work for the 

headworks effluent pipe coordination with engineering and GMPS, and the CMOM annual report.  

• There was ongoing work on the Artificial Intelligence project, as well as the associated data 

management and daily rounds improvements with the “DMZ” computer capabilities.  

• Sludge holding tank #1 [SHT1] was cleaned out by WindRiver Environmental [WRE] – their 

Confined Space Team, and vactor truck. A small sanitary system overflow was reported on 4/14/20, 

when their vactor truck high level shut down malfunctioned.   

• All Pump station wet wells were inspected.  Two wet wells were cleaned. 

• The stairwell roof replacement was completed in April with the metal flashing installations, as well as 

the pump station ladder replacements.  

 

Woodard & Curran strives to deliver a high-quality operations service and is 

responsive to our customers concerns. Please feel free to request any modifications 

to the format or content of this report. 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 3 April 2020 
 
 

2 FLOWS AND LOADINGS 

 

 

 

Average Daily Flows and Loadings for the Month:  

 
Eff Flow 

MGD 
Inf Flow 

MGD 
Inf BOD 

LBS 

Inf TSS 
LBS 

 

Eff BOD 
LBS 

EFF TSS 
LBS 

April 2018 1.596 1.891* 1274 1962 72 163 

April 2019 1.856 2.202* 1246 1835 101 168 

April 2020 2.231 2.438* 1839 2564 65 156 

 

* Meter drift – influent flow meters are strap on doppler flow meters, and the internal pipe condition 

prevents getting a strong signal.  The staff adjusts accordingly and utilizes the area velocity meter in the 

aeration tank inlet channel as needed.  All loadings are based on the effluent flow meter.  There is an 

additional flow meter installed in the headworks over the Parshall flume that is monitoring influent 

sewage flows.  This meter is now tied into the Scada system so that influent flows can be monitored 

from this location also. 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 4 April 2020 
 
 

2.1 AVERAGE EFFLUENT MONTHLY FLOWS – TWO YEAR COMPARISON 

 

 

 

Monthly average flow for April was 2.23 MGD.  There were four wet weather periods in April.   

The total precipitation for the month was 7.32 inches.  The graph shows a 2-year summary of 

the monthly average flows. 

 

 

 

 

 

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 5 April 2020 
 
 

 

2.2 MONTHLY SUMMARY OF RAINFALL AND THE INFLUENCE ON EFFLUENT FLOWS 

 

 

 

This graph shows the days where plant flows were higher due to rainfall [Blue Peaks].  This graph 

provides the time where flows increased due to the wet weather conditions.  There were many wet 

days in April and the rainfall caused an increase in plant flows.  Inflow and Infiltration [I&I] out in the 

collection system has been noted in the past with the increased flow when it rains.  The recent 

manhole and interceptor lining projects have had a positive impact and reducing some I&I.   

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 6 April 2020 
 
 

 

 

This graph shows the last 3 months: Feb, March & April, and the impacts of rainfall/precipitation on 

plant flows.  April was a very wet month. 

 

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 7 April 2020 
 
 

3 COMPLIANCE 

 

 

➢ Plant Effluent 
 

• There were no permit exceedances in the month of April.   

• Plant process conditions continued to be stable   Overall primary and secondary sludge wasting 

rates were higher, due to the higher flows, and additional sludge trucks scheduled to maintain the 

gravity thickener sludge blanket.  Planning is underway to transition sending the waste activated 

sludge [WAS] to the sludge holding tank for eventual thickening using the rotary drum thickener.  

Also, as flows subside, to transition to summer process mode with taking the primary clarifier and 

gravity thickener off-line.  Effluent clarity remained very good during the month, even with the higher 

flows, with typical results less than 4 NTU [turbidity units].  Both secondary clarifiers and the primary 

clarifier were kept on-line for the entire month, due to the higher and variable plant flows.  Sludge 

settleability remained good and no chlorination of the RAS was needed. The aeration process mode 

remained in contact stabilization mode, with limited flow into aeration tank #1 and there were no 

changes in the current flow splits. The aeration blower mode was in “timed ON-OFF” mode with air 

being cycled according to a 24-hour scheduler that was recently added to the blower system 

controls.    

 

 

 
                              Aeration tank #1- moderate foam                        Aeration Tank #3                  Secondary Clarifier 

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 8 April 2020 
 
 

       

• A Copy of the NPDES report for April 2020 was submitted to the EPA & DEP and then forwarded to 

the Hull Sewer Dept.   

• CMOM files updated where requested for the 2019 report.  Provide data to Town as requested. 

• Corporate team [Frank C & Alan F] - ongoing work with the Scada to Hach Wims data management 

computer data export and transitioning data sharing between SCADA, HACH, and Power BI for 

analysis. AI project also requiring some data exports.  See power BI graphs below.  

• SPCC:  Regular monthly inspection of the above ground fuel storage tank [AST], fuel day tank, and 
waste oil storage areas was completed.   Updated file.  

• There was one sanitary system overflow incident at the plant on 4/14/20.  A mechanical issue 
arose with the WRE vactor truck, when a high level shut-off malfunctioned, while they were 
vacuuming out the sludge from the underground sludge storage tank.  A small area adjacent to the 
truck was sprayed with sludge and contained to the immediate area.  WRE cleaned up the area. 
[pictured below: WRE cleanup operation, area impacted, aerial view of the work area] 

 

 

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 9 April 2020 
 
 

 
 

Process Summary graphs from power BI – April 2020. 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 10 April 2020 
 
 

 
 

Graphs shows trending of secondary processes using Power BI for 3-month period ending on 4/30/20.  The tank 

solids levels under aeration are stable.  SVI sludge volume index is up & down due to changes in solids under 

aeration.  The wasting adjustments made in late March helped maintain the process solids levels.   

 

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 11 April 2020 
 
 

4 KEY PERFORMANCE INDICATORS 
 

 

4.1 WATER QUALITY – APRIL 2020  

 

There were 144 effluent samples taken in the month of April 

Parameter Info Permit Requirements  Results 

Parameter Units 

Daily 
Allowed 
Max in 
month 

Min 
% 

Weekly 
Avg. Max 
Allowed 
in month 

Monthly 
Avg   Freq 

Period 
Monthly 

Avg. 

Period 
Weekly 

Min 

Period 
Daily 
Max 

# of 
Sample

s 

# of 
Violations 

Eff TSS MG/L 50 

 

45 30 1 X Week 8.3 6.0 9.0 4  0 

Eff TSS LBS 
  

1152 768 1 X Week 155.9 132.9 171.1 0 

% TSS Rem 
% 

 

85 

  

1 X 
Month 

93.5 

 
 

0 

Eff BOD MG/L 50 

 

45 30 1 X Week 3.4 3.0 4.2 4  0 

Eff BOD LBS 
  

1152 768 1 X Week 65.2 45.8 77.8 0 

% BOD Rem 
% 

 

85 

  

1 X 
Month 

96.5 

 
 

0 

Eff Chlorine 
MG/L 1.0 

  

0.7 3 X Day 0.47 0.00 0.91 90 0 

Eff Fecal 
#/100 

ML 
260 

  

88 1 X Week 10 10 10 4 0 

Eff pH SU 8.5 6.5 

  

1X Daily 7.0 6.7 7.2 30 0 

Enterococci 

CFU/1
00 
ML 

276 

  

35 1 X Week 21 10 10 4 0 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 12 April 2020 
 
 

 

Power BI graphs showing effluent compliance for the last 3 months, chlorine residuals, effluent compliance, & chemical 

use. 

 

Gallons Treated vs Sludge Disposed  

Month Effluent Treated, MG Sludge Disposed, Gals 

April 2018 47.89 177,000 

April 2019 55.69 152,000 

April 2020 66.93 150,500 

  

Power BI graphs for sludge solids & gallons hauled for past three years  



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 13 April 2020 
 
 

 

 

 

 

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 14 April 2020 
 
 

5 ODOR CONTROL 
There were no odor complaint calls during the month of April.  The gravity thickener and primary clarifier 
both were on-line for the month.  Sludge thickening was by gravity thickener only.  No change - the above 
ground sludge storage tank and rotary drum thickener [RDT] remained offline in April.  Other plant 
operations – i.e. scum well pumping, tank cleaning, aeration trough flushing was conducted regularly to 
avoid/minimize odors.   

             

▪ The Evoqua 2020 plan is still on track to utilize Bioxide again, with new “Vapor Link” system 
controls in place for remote monitoring of the odor loggers and the chemical feed system 
adjustments.  The target date for the receipt of the new equipment is early May.  The Evoqua 
technician was on site 4/28/20 and set up one of the odor loggers at “XYZ-Nantasket” manhole.  
The second unit installation is delayed due to on-going manhole rehab along Nantasket at Water 
Street. 
 

▪ “In-Pipe” bacteria addition continued with all 24 dosing stations operational.  The 
inspection/replacement with full bottles was delayed approximately 10 days due to the Covid-19 
crisis and rescheduled for early May.  The work is being tracked in the Utility Cloud [UC].  Note that 
the full monthly bacteria unit replacements for April will show up on the May UC report due to the 
work occurring in May.  
 

▪ Continued the bi-weekly change outs of the bacteria bottles at three lift stations Microbe Dosing 
Stations (MDU’s) with installation just in front of the three largest pump stations [in the wet wells or 
manhole just prior to the station.  [PS 3, PS 5, PS 9]. Done 4/1/20. 
 

▪ Mixing systems/aerators all functional at the pump stations, except for pump station #3.  No 
changes. 
 

▪ New Scrubber hydrogen sulfide monitoring units [H2S] are recording and being trended on the 
odor scrubber for monitoring inlet and outlet H2S levels.  Working on the calibration issues with the 
probes.  [pictured odor logger in manhole at Nantasket Ave and XYZ Street] 

   



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 15 April 2020 
 
 

6 MAINTENANCE SUMMARY 
 

6.1    TASKS COMPLETED THIS MONTH  

 

The SEMS monthly work order summary for April is compiled and attached for review.  

Key items of note are listed below. 

1) Tecta America Roofing contractor completed the stairwell roofing repairs.  The rubber roofing 
membrane work was completed in March and the final steel coping for the final cap was completed 
in April. 

 

 

2) Ladder replacements at LS A [one section]; PS 6 [one section] completed in April by Boston Forging 